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Chapter 2 Cardiovascular System (Hospital ONLY)

Formulary to be used in conjunction with GMMMG formulary

http://gmmmg.nhs.uk/docs/formulary/ch/Ch2-complete.pdf
	Section
	2.1
Positive inotropic drugs

	2.1.1.

Cardiac glycosides
	
	

	Section
	2.2
Diuretics

	2.2.1

Thiazides & related diuretics
	

	2.2.2 

Loop diuretics
	Bumetanide tablets
Torasemide 2.5mg, 5mg, 10mg
	Reserve for patients who have not responded to Furosemide or for patients with severe heart failure. It is thought that Bumetanide may be better absorbed from the oedematous bowel.

On specialist advice only.

	

	2.2.3

Potassium-sparing diuretics
	Amiloride tablets

	Monitor for hyperkalaemia and hypovolaemia especially if combined with diuretics and/or ACE inhibitors.



	2.2.3

Aldosterone antagonists
	Spironolactone tablets
	Maximum dose 50mg when managing heart failure. 

	
	Eplerenone tablets
	For patients who suffer gynaecomastia on Spironolactone or as an adjunct in stable patients with left ventricular dysfunction with evidence of heart failure, following acute myocardial infarction Therapy should be started within 3-14 days of event. 

See additional notes overleaf/below.

	Additional notes

Spironolactone may be used for specific indications such as heart failure, ascites, hypertension, nephrotic syndrome, primary hyperaldosteronism. Eplerenone is indicated Eplerenone may be used in the management of chronic heart failure (NYHA  class II)
Careful monitoring for hyperkalaemia and hypovolaemia is required especially for people taking other diuretics and/or ACE inhibitors.



	Section
	2.3
Anti-arrhythmic drugs

	2.3.2
Drugs for arrhythmias 

Supraventricular & ventricular arrhythmias
	Amiodarone tablets

	Amiodarone requires thyroid monitoring, pre-treatment including T3 levels and not less than 6 monthly whilst in use and for 6 months after stopping.

	Additional notes
Dronedarone should only be initiated as a third line treatment option for atrial fibrillation by a specialist due to safety concerns
Propafenone or sotalol may be required in resistant arrythmias.

	Supraventricular 

arrhythmias 

Ventricular

arrhythmias
	Adenosine 3mg/ml injection

Verapamil 2.5mg/ml injection

Amiodarone  150mg/3ml injection

Lignocaine 
	Verapamil should not be given to patients recently treated with beta-blockers because of risk of hypotension and asystole



	Section
	2.4 Beta-adrenoceptor blocking drugs

	Beta-adrenoceptor blocking drugs 
	
	

	
	Nebivolol tablets 5mg 


	Beta blockers used alone are not recommended for hypertension in new patients, but can be used as add in therapy at Step 4 if necessary.
Consider in pts with severe COPD or Asthma on specialist advice. Start at ¼ tablet                 

	
	Metoprolol 5mg/5ml injection
Labetolol 5mg/ml injection

Esmolol 10mg/ml injection


	

	Additional notes

Heart failure – Titrate dose up to appropriate target Aim for resting HR 50-60.

Sotalol is an option for managing life threatening arrhythmias (specialist initiation).




	Section 
	2.5 Hypertension and heart failure

	2.5.1 Vasodilator antihypertensive drugs
	Hydralazine tablets
	May be used together with long acting nitrates in heart failure when pt is symptomatic despite the optimal therapy with ACEi and beta blocker, or when a patient is unable to tolerate ACE inhibitors. Particularly in Africian or Afro-Caribbean ethnicity. Beware of SLE – like syndrome( ask patients to repost chest or joint pain or fever)

	2.5.2

Centrally acting antihypertensive drugs
	Methyldopa tablets
Moxonidine tablets 200, 300, 400 micrograms
	May be used in pregnancy
Resistant hypertension on specialist initiation

	2.5.4

Alpha-adrenoreceptor blocking drugs
	Doxazosin tablets
	4th line option in hypertension. Do not use MR formulations as they offer no clinical benefit; 4mg MR= 2mg standard preparation

Beware of risk of postural hypotension  (check standing as well as sitting BP) and bladder incontinence in women.

	Subsection
	2.5.5
Drugs affecting the renin-angiotensin system

	2.5.5.1 (ACEi)

Angiotensin-converting enzyme inhibitor 
	Ramipril capsules/tablets
	May require bd dose in HF.

Titrate to target (10mg daily in HF)

	
	Lisinopril tablets 
Enalapril tablets 

Perindopril erbumine tablets 
	Use 1st line in hypertension<55 years (unless of Afro Caribbean descent),
Do not use the arginine salt as more costly

	2.5.5.2 (ARB)

Angiotensin-II receptor antagonists 
	Losartan tablets 

Candesartan tablets 


	Losartan 1st choice for hypertension or diabetic nephropathy due to cost differential. Also in older patients due to lower incidence of postural drop. Relatively short acting consider using bd for hypertension or candesartan.
ARB of choice in heart failure. Titrate to 32 mg or max tolerated dose

	
	Irbesartan tablets 
Valsartan capsules 
	May be considered in patients with renal disease.

Licensed post MI. Do not use 320mg strength due to cost differential 

	Additional notes

ARBs have poorer outcome evidence than ACEi and should be reserved only for those patients who suffer from unacceptable side effects using ACEi. ARB is not recommended if patient has suffered angio-odema on and ACEi

	2.5.5..3 

Renin inhibitors
	Aliskiren tablets 150mg, 300mg
	Specialist initiation only (grey listed)


	Section 
	2.6
Nitrates, calcium–channel blockers, and potassium channel activators

	2.6.1 Nitrates
	Glyceryl trinitrate 400mcg spray

or buccal tablets 2mg 
Isosorbide mononitrate  MR tablets 

Glyceryl trinitrate 50mg/50ml infusion
	

	2.6.2
Calcium-channel inhibitors
	Amlodipine tablets 
	Any indication 

	
	Diltiazem modified release tablets
Once-a-day preparation 

Verapamil tablets 
Modified release tablets/capsules 
	Stable angina

Brand prescribe once a day preps due to differences in bioavailability between formulations

For rate control in AF or post MI where a beta-blocker is contra-indicated.

	Additional notes All the above have the potential to enhance the effect of simvastatin and therefore the dose of simvastatin should be limited to 20mg max.

	2.6.3
Other antianginal drugs
	Ivabradine tablets 
Nicorandil tablets 

Ranolazine tablets 
	Aim to reduce heart rate to 60 beats per minute in patients with normal sinus rhythm
NICE TA 267

Beware mouth, anal and stomal ulcers may occur – especially in high doses.
Specialist initiation only


	Section 
	2.8
Anticoagulants

	2.8.1


	Parentral anticoagulants

Fondaparinux for ACS 

Enoxaparin for thromboprophlaxis and treatment of PE or DVT.

Dalteparin as per local policy.
	

	Additional notes 

Monitor full blood count and potassium levels regularly.

Hirudins 
Bilvalirudin in combination with aspirin and clopidogrel is an option for the treatment of adults with STEMI undergoing

Primary Percutaneous Coronary Intervention. NICE TA 230 MI persistent ST segment elevation - bilvalirudin

	2.8.2
Oral anticoagulants
	Warfarin tablets 1mg, 3mg
	1mg tablets should be prescribed as per MHRA guidance for most patients

	
	Acenocoumarol (Sinthrome®) tablets 
Rivaroxaban tablets 

Dabigatran capsules 
Apixaban tablets 
	Prior approval required for NOACs and use is limited to licensed indications only See Local guidance on use

NICE TA256, TA261, TA170, TA287

NICE TA157, TA249

NICE TA245, TA275

	Additional notes

Restrictions on supply of different strengths of Warfarin will vary according to local policy.

Where anticoagulants are supplied for thromboprophylaxis following hip or knee replacement the full course of medication should be prescribed by the hospital.


	Section 
	2.9
Antiplatelet drugs

	Antiplatelet drugs
	Aspirin disp tablets 
Clopidogrel tablets 

Modified release (MR) capsules, aspirin 25mg plus dipyridamole 200mg (Asasantin Retard®)
	Use post MI or post stroke if clopidogrel not tolerated. EC use is not recommended.
For prevention of all other occlusive vascular events (with aspirin for 12 months post ACS), in multivascular disease or post MI if aspirin not tolerated

Use only post TIA or if other antiplatelets aren’t tolerated

NICE TA210

	
	Ticagrelor tablets 
Prasugrel tablets 
	Post PCI for 12 months only unless a 2nd event occurs. Prasugrel can be used if ticagrelor not tolerated

NICE TA236

	Additional notes

Dual anti-platelet therapy Occasionally, cardiologists may recommend longer therapy (possibly lifelong/indefinitely) for an individual patient level e.g. after a complex coronary stenting procedure or after recurrent events despite optimal therapy.

If PPI cover is needed for pts on clopidogrel, lansoprazole is preferred. Other gastrointestinal therapy such as H2 blockers (except cimetidine) or antacids may be suitable in some patients


	Section 
	2.10
Fibrinolytic drugs

Alteplase 


	For massive PE.




	Section 
	2.12
Lipid regulating drugs

	Statins
	Simvastatin tablets  
	NICE TA94

	
	Pravastatin tablets 
Atorvastatin tablets 
	

	Additional notes

Simvastatin is first-line choice for prevention of cardiovascular disease but pravastatin should be considered if simvastatin is not tolerated as it is more hydrophilic. Atorvastatin 80mg may be used for the management of ACS for up to 12 months. 

Beware of interactions especially between simvastatin and possibly atorvastatin with verapamil/ diltiazem and amlodipine. Also note dosing in differing ethnic groups.

	Other lipid lowering agents
	Colestyramine 4g sachet
Ezetimibe tablets 
Omacor® capsules 
Nicotinic acid 1g & laropiprant 20mg) MR tablets Tredaptive®
	Only if no statin can be tolerated

For hypertriglyceridaemia only
On Specialist advice only. Please note the European licence has been withdrawn

	Fibrates


	Fenofibrate capsules or tablets 

	Similar efficacy to bezafibrate in the reduction of triglycerides and is more potent than in terms of LDL reduction and HDL elevation.
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